
 

 

PREPARED BY 

 
 

 
 
 
 
 

Request for Statement of Qualifications from 
Interested General Contractors and  

Electrical Subcontractors 
 

Sweet Home Mahler 
WRF Improvements Project 

 
PREPARED FOR 

 
City of Sweet Home 

 
 
 
 
 
 

 
 

 

FINAL | JUNE 2022 



 

 

  
 

FINAL | JUNE 2022  

EARYEAR2020 

 
 

Sweet Home Mahler  
WRF Improvements Project 

 
 

Prepared for 

City of Sweet Home 
 

Project No. 936-50-21-09 

 

 

 

 

 

 

 

 



 

 
 

P-C-936-50-21-09-WP-CONTRACTOR PREQUALICATION 

i City Of Sweet Home 
June 2022 

 

Table of Contents 

Notice to General Contractors and Electrical Subcontractors Requesting Statements of 
Pre Qualifications...............................................................................................................................1 
[...]
AutoCAD SHX Text
&

AutoCAD SHX Text
ALBANY

AutoCAD SHX Text
30

AutoCAD SHX Text
25

AutoCAD SHX Text
36

AutoCAD SHX Text
31

AutoCAD SHX Text
GRAPE

AutoCAD SHX Text
HAWTHORNE

AutoCAD SHX Text
GRAPE

AutoCAD SHX Text
GRAPE

AutoCAD SHX Text
ST.

AutoCAD SHX Text
ST.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
IRONWOOD ST.

AutoCAD SHX Text
GRAPE

AutoCAD SHX Text
CT.

AutoCAD SHX Text
ST.

AutoCAD SHX Text
10TH

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
ST.

AutoCAD SHX Text
ST.

AutoCAD SHX Text
IRONWOOD

AutoCAD SHX Text
JUNIPER

AutoCAD SHX Text
JUNIPER

AutoCAD SHX Text
ST.

AutoCAD SHX Text
KALMIA

AutoCAD SHX Text
ST.

AutoCAD SHX Text
15TH

AutoCAD SHX Text
14TH

AutoCAD SHX Text
13TH

AutoCAD SHX Text
13TH

AutoCAD SHX Text
12TH

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
LONG

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
HAWTHORNE

AutoCAD SHX Text
ST.

AutoCAD SHX Text
2ND

AutoCAD SHX Text
1ST

AutoCAD SHX Text
VISTA

AutoCAD SHX Text
LN.

AutoCAD SHX Text
OAK

AutoCAD SHX Text
TERR.

AutoCAD SHX Text
TERR.

AutoCAD SHX Text
OAK

AutoCAD SHX Text
TERR.

AutoCAD SHX Text
LN.

AutoCAD SHX Text
LONG

AutoCAD SHX Text
ST.

AutoCAD SHX Text
ST.

AutoCAD SHX Text
4TH

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
2ND

AutoCAD SHX Text
LN.

AutoCAD SHX Text
WESTWOOD

AutoCAD SHX Text
NANDINA

AutoCAD SHX Text
RD.

AutoCAD SHX Text
NANDINA

AutoCAD SHX Text
POPLAR

AutoCAD SHX Text
POPLAR

AutoCAD SHX Text
ST.

AutoCAD SHX Text
ST.

AutoCAD SHX Text
ST.

AutoCAD SHX Text
9TH

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
12TH

AutoCAD SHX Text
11TH

AutoCAD SHX Text
13TH

AutoCAD SHX Text
TAMARACK

AutoCAD SHX Text
QUINCE

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
EPPS

AutoCAD SHX Text
10TH

AutoCAD SHX Text
AVE.

AutoCAD SHX Text
15TH

AutoCAD SHX Text
ST.

AutoCAD SHX Text
MAIN

AutoCAD SHX Text
ST.

AutoCAD SHX Text
NORTH

AutoCAD SHX Text
PLEASANT

AutoCAD SHX Text
REDWOOD

AutoCAD SHX Text
SPRUCE

AutoCAD SHX Text
ST.

AutoCAD SHX Text
ST.

AutoCAD SHX Text
Pond

AutoCAD SHX Text
Log

AutoCAD SHX Text
SOUTH

AutoCAD SHX Text
Ames

AutoCAD SHX Text
SWEET HOME

AutoCAD SHX Text
HIGH

AutoCAD SHX Text
SCHOOL

AutoCAD SHX Text
FIRE

AutoCAD SHX Text
SANKEY

AutoCAD SHX Text
PARK

AutoCAD SHX Text
EAST LINN

AutoCAD SHX Text
MEDICAL

AutoCAD SHX Text
CENTER

AutoCAD SHX Text
CLOVER

AutoCAD SHX Text
MEM.

AutoCAD SHX Text
PARK

AutoCAD SHX Text
STRAWBERRY

AutoCAD SHX Text
HILL PARK

AutoCAD SHX Text
O.D.O.T.

AutoCAD SHX Text
MAINT.

AutoCAD SHX Text
STA.

AutoCAD SHX Text
NORTH

AutoCAD SHX Text
SIDE

AutoCAD SHX Text
PARK

AutoCAD SHX Text
SUBSTATION

AutoCAD SHX Text
CITY HALL,

AutoCAD SHX Text
STATION

AutoCAD SHX Text
(PVT.)

AutoCAD SHX Text
(PVT.)

AutoCAD SHX Text
ST.

AutoCAD SHX Text
OSAGE

AutoCAD SHX Text
LN.



NO. DATE BY REVISION
NOT TO SCALE

THEN DRAWING IS
NOT MEASURE 1"
IF THIS BAR DOES

NOTICE

CHECKED

DRAWN

DESIGNED

PROJECT NO.: SCALE: DATE:C
:\

U
se

rs
\b

ba
rr

y\
A
C
C
D

oc
s\

C
ad

w
or

ks
 I

nc
\S

w
ee

t 
H

om
e 

W
W

TP
\P

ro
je

ct
 F

ile
s\

A
ct

iv
e 

D
es

ig
n 

- 
C
A
D

\2
D

 D
es

ig
n\

01
_G

en
er

al
\1

9-
26

05
-O

R
-G

.d
w

g 
G

-0
05

 5
/2

6/
20

22
 2

:3
3 

PM
 B

B
A
R
R
Y 

24
.1

s 
(L

M
S
 T

ec
h)

SHEET

1
20 1

West Yost

PRELIMINARY ONLY
DO NOT USE FOR CONSTRUCTION

MARCH 2022

of

AVERAGE DRY WEATHER FLOW (ADWF)
ANNUAL AVERAGE FLOW (AAF)
AVERAGE WET WEATHER FLOW (AWWF)
MAX MONTH DRY WEATHER FLOW (MMDWF)
MAX MONTH WET WEATHER FLOW (MMWWF)
MAX DAY WET WEATHER FLOW (MDWWF)
PEAK INSTANTANEOUS FLOW (PIF)

POPULATION                            CURRENT YEAR 2045

INFLUENT FLOWS

cBOD
  ANNUAL AVERAGE
  MAX MONTH DRY
  MAX MONTH WET
TSS
  ANNUAL AVERAGE
  MAX MONTH DRY
  MAX MONTH WET

INFLUENT LOADS CURRENT YEAR 2045

1.1 MGD
1.9 MGD
2.6 MGD
3.1 MGD
4.3 MGD
9.4 MGD

12.4 MGD

11,643

1,400 LB/DAY
2,000 LB/DAY
2,100 LB/DAY

2,000 LB/DAY
3,000 LB/DAY
3,400 LB/DAY

0.9 MGD
1.5 MGD
2.2 MGD
2.6 MGD
3.6 MGD
7.8 MGD

11.8 MGD

9,893

1,200 LB/DAY
1,700 LB/DAY
1,800 LB/DAY

1,700 LB/DAY
2,600 LB/DAY
2,900 LB/DAY

MAY 1 - OCT 31
  CBOD5 <
  TSS <
  TOTAL AMMONIA-NITROGEN <
  pH
 NOV 1 - APRIL 30
  CBOD5 <
  TSS <
  TOTAL AMMONIA-NITROGEN <
  pH

NPDES PERMIT LIMITS
MAX DAILY

      mg/L  LB/D
240
240

     

630
690

MONTHLY WEEKLY
 mg/L    LB/D  mg/L    LB/D

10       120 15       180
                 10       120 15        180

                      6.3-9  

15       290         23       460
20       350         30       520

 

AVERAGE EFFLUENT

INFLUENT PUMP STATION

5.1

 

5.1
 6.3-9

 

MAHLER WATER
RECLAMATION FACILITY
IMPROVEMENTS PROJECT

PHASE 1
DESIGN CRITERIA

GENERAL

NO SCALE

G-005

XX XXX

BJS

SMB

PLVM

PHASE 1 60% SUBMITTAL

June 202219-2605

HIGH FLOW
PUMP TYPE
CONTROL
NUMBER
HP (EACH)
DESIGN POINT

LOW FLOW
PUMP TYPE
CONTROL
NUMBER
HP (EACH)
DESIGN POINT

MIN SYSTEM CAPACITY
FIRM SYSTEM CAPACITY
COMBINED FORCE MAIN VELOCITY

CURRENT AAF (12" FM)
2045 AAF (12" FM)
2045 PIF (24" FM)

INFLUENT FLOW METER
        TYPE
        NUMBER
        SIZE

SUBMERSIBLE
VFD

3
70

12.4 MGD (8,757 GPM) @ 48' TDH

SUBMERSIBLE
VFD

2
20

1.8 MGD (1,251 GPM) @ 42' TDH
0.50 MGD (348 GPM) @ 31' TDH

15.5 MGD (10,720 GPM) @ 50, 48 TDH

3.43 FT/SEC
4.35 FT/SEC
7.44 FT/SEC

MAGNETIC FLOW METER
2

24, 8 INCH

11
 6.3-9

 

11
 6.3-9

 



NO. DATE BY REVISION
NOT TO SCALE

THEN DRAWING IS
NOT MEASURE 1"
IF THIS BAR DOES

NOTICE

CHECKED

DRAWN

DESIGNED

PROJECT NO.: SCALE: DATE:C
:\

U
se

rs
\b

ba
rr

y\
A
C
C
D

oc
s\

C
ad

w
or

ks
 I

nc
\S

w
ee

t 
H

om
e 

W
W

TP
\P

ro
je

ct
 F

ile
s\

A
ct

iv
e 

D
es

ig
n 

- 
C
A
D

\2
D

 D
es

ig
n\

01
_G

en
er

al
\P

H
A
S
E 

2\
19

-2
60

5-
O

R
-G

.d
w

g 
G

-0
05

 6
/7

/2
02

2 
6:

39
 P

M
 B

B
A
R
R
Y 

24
.1

s 
(L

M
S
 T

ec
h)

SHEET

1
20 1

West Yost

PRELIMINARY ONLY
DO NOT USE FOR CONSTRUCTION

MARCH 2022

of

NUMBER
DIAMETER (EXISTING)
DIAMETER (NEW)
SIDEWATER DEPTH  (SMALL)
SIDEWATER DEPTH  (LARGE)
VOLUME (SMALL)
VOLUME (LARGE)
TOTAL SURFACE AREA (SF)
TOTAL WEIR LENGTH

SURFACE OVERFLOW RATE (BOTH IN SERVICE)
MMWWF
PIF

   AVERAGE WEIR OVERFLOW RATE (BOTH IN SERVICE)
MMWWF
PIF

   SOLIDS OVERFLOW RATE  (BOTH IN SERVICE)
MMWWF (ASSUMES ML=3,500 MG/L)
PIF (ASSUMES ML=3,500 MG/L)

SECONDARY CLARIFIERS
2

1 @ 60 FT
 1 @ 90 FT

12 FT
16.5 FT

0.32 MG
0.79 MG

9,189 FT²
714 FT

751 GPD/FT²
2,024 GPD/FT²
14,600 GPD/FT
39,500 GPD/FT

0.91 LB/DAY/FT²
1.06 LB/DAY/FT²

NUMBER OF BASINS
   EXISTING BASINS
    NEW BASINS
BASIN VOLUME (EA)
AVERAGE SIDEWATER DEPTH (2045 AAF)
MLSS
OBSERVED YIELD RATIO
WAS
WAS (2045 AVE)
NUMBER OF CELLS PER BASIN
CELL VOLUME PER TRAIN
  CELL A=SWING
  CELL B=AEROBIC 1
  CELL C=AEROBIC 2

AERATION BASINS

2
1

0.17 MG
12.2 FT

2,400 - 3,400 MG/L
0.77 LB VS/LB BOD

300-4100 PPD
1500 PPD

3

37,000 GAL
75,000 GAL
61,000 GAL

UV DISINFECTION CHAMBER
MINIMUM UV TRANSMITTANCE
DESIGN DOSE
NUMBER OF CHANNELS
NUMBER OF BANKS PER CHANNEL

SCUM PUMP STATION
PUMP TYPE
CONTROL
NUMBER
HP (EACH)
DESIGN POINT
FORCE MAIN SIZE

PROGRESSIVE CAVITY
LEVEL SENSOR

1
5

40 gpm @ 8'TDH
4 INCHES

SC60 RAS PUMP STATION
RAS PUMP TYPE
  CONTROL
  NUMBER
  HP

SUBMERSIBLE
VFD

3
15 HP

UTILITY WATER PUMPS
NUMBER
TYPE
CONTROL
HP (EACH)

2(1 DUTY +1 REDUNDANT)
VERTICAL TURBINE

VFD
25

ELECTRICAL LOADS (KVA)
TRANSFORMER
GENERATOR
   TANK TYPE
   ATS MOUNT

1.5 MVA
900 KW

24 HR BELLY
SWITCHBOARD MOUNT (MSB-1)

PRIMARY ANAEROBIC DIGESTION
MAX MONTH DS TSS (2045)
MAX MONTH VSS (2045)
GAS PRODUCTION (2045)
ASSUMED AVERAGE SOLIDS CONCENTRATION IN DIGESTION/STORAGE
NEW PRIMARY ANAEROBIC DIGESTER
  DIAMETER
  DEPTH
  PROCESS VOLUME
  DETENTION TIME @ MAX MONTH TSS (2045)
DIGESTER GAS PRODUCTION
  START-UP (2023)
  MINIMUM LOADING
  AVERAGE LOADING
  FUTURE (2045)

3,273 PPD
1,285 PPD

23,559 CF/D
2.6 %

1
40 FT
45 FT

400,000 GAL
36 DAYS

13 SCFM
13 SCFM
16 SCFM
40 SCFM

DIGESTER HEATING SYSTEM
DIGESTER RECIRCULATION PUMP
  NUMBER
  TYPE
  HP
  DESIGN POINT
PRIMARY BOILER
  NUMBER
  TYPE
  PRIMARY FUEL TYPE
  BACKUP FUEL TYPE
  CAPACITY (OUTPUT)
  HOT WATER FLOW RATE
  HOT WATER LOOP DESIGN TEMP
HOT WATER PUMPS
  NUMBER
  TYPE
  HP
  DESIGN POINT
SLUDGE HEAT EXCHANGER
 PRIMARY
   NUMBER
   TYPE
   SLUDGE FLOW RATE
   HOT WATER FLOW RATE
   SLUDGE TEMPERATURE
   HOT WATER TEMPERATURE
   CAPACITY

2
SCREW CENTRIFUGAL

5
500 GPM @ 25 FT TDH

1
INDIRECT FIRE

BIO GAS
NATURAL GAS

775,000 BTU/H
25 GPM

160 F

2
CENTRIFUGAL

1/8
25 GPM @ 10 FT TDH

1
TUBE IN TUBE

500 GPM
VARIABLE, 50 GPM MAX

95 - 96 F
145 - 160 F

250,000 BTU/H

ANAEROBIC DIGESTER MIXING SYSTEM
PRIMARY ANAEROBIC DIGESTER MIXING
  TYPE
  NUMBER
  HP
  DESIGN POINT
DIGESTED SLUDGE HOLDING TANK
  TYPE
  NUMBER
  VOLUME

PUMP MIX
1

30
2,200 GPM @ 38 FT TDH

GLASS-LINED BOLTED STEEL
1

100,000 GAL

65%
30 MJ/CM2

2
3 (2 DUTY, 1 REDUNDANT)

NEW
  NUMBER
  DIAMETER
  SIDEWATER DEPTH
  VOLUME
  TOTAL SURFACE AREA
  TOTAL WEIR LENGTH
  SINGLE CLARIFIER OPERATION
    SURFACE OVERFLOW RATE

 MMWWF (0.33Q TO CL4)
 PIF (0.33Q TO CL4)

   WEIR LOADING RATE
 MMWWF (0.33Q TO CL4)
 PIF (0.33Q TO CL4)

  SOLIDS LOADING RATE (3000MG/L IN AB, @ 0.5Q
RAS)

MMWWF (0.33Q TO CL4)
PIF (0.33Q TO CL4)

1
86 FT
15 FT

0.54 MG
5809 FT²

270 FT

545 GPD/FT²
1462 GPD/FT²

8,488 GPD/FT
29,230 GPD/FT

13.7 LB/DAY/FT²
36.6 LB/DAY/FT²

BASIN EQUIPMENT (TOTAL)
   SUBMERSIBLE MIXER

HP (EACH)
  INTERNAL RECYCLE PUMPS

QUANTITY
TYPE
HP (EACH)
CAPACITY (EACH)

  DIFFUSER TYPE
  PROCESS BLOWERS
   LARGE
     NUMBER
     HP (EACH)
     CAPACITY (EACH)
     DISCHARGE PRESSURE
   SMALL
    NUMBER
    HP (EACH)
    CAPACITY (EACH)
   DISCHARGE PRESSURE

3
4

3
AXIAL FLOW

20
2,000 GPM @ 8' TDH

9" DISC, FINE BUBBLE

2
40

800 SCFM
7.3 PSI

2
25

400 SCFM
7.3 PSI

SLUDGE BLENDING
SLUDGE BLEND TANK
  SLUDGE BLEND TANK TYPE
  QUANTITY
  VOLUME
MIXING SYSTEM
  QUANTITY
  HP
  CAPACITY
FLOCCULATION TANK
  NUMBER
  VOLUME
FLOCCULATION TANK MIXER
  NUMBER
  HP
ROTARY DRUM THICKENER
  NUMBER
  FLOW RATE
  MIN INLET CONCENTRATION
  MIN OUTLET CONCENTRATION
  AVG INLET CONCENTRATION
  AVG OUTLET CONCENTRATION
  DRIVE TYPE
  HP
EMULSION POLYMER MAKEUP/FEED SYSTEM
  NUMBER
   HP
  POLYMER METERING PUMP RANGE

GLASS-LINED BOLTED STEEL
1

60,000 GAL
PUMP MIX

2
5

140 GPM

1
345 GAL

1
1

1
65 GPM

0.7%
4%
1%
6%

DIRECT COUPLED
1

1
1

2.42 GAL PER HOUR

MAHLER WATER
RECLAMATION FACILITY
IMPROVEMENTS PROJECT

PHASE 2
BASIS OF DESIGN

GENERAL

NO SCALE

G-005

8 413

BJS

SMB

PLVM

PHASE 2 60% SUBMITTAL

June 202219-2605

TERTIARY FILTER
NUMBER
NUMBER OF DISKS PER FILTER
MAX FILTER LOADING RATE
MIN FILTER LOADING RATE
SOLIDS LOADING RATE
INFLUENT TSS
EFFLUENT TSS

3
6

27 GPM/SF
1.4 GPM/SF
2.0 LB/SF/D

20 MG/L
5 MG/L

DESIGN CRITERIA

NUMBER
WIDTH X LENGTH
SIDEWATER DEPTH
VOLUME (EACH)
TOTAL SURFACE AREA
TOTAL WEIR LENGTH
  DETENTION TIME
CURRENT SURFACE OVERFLOW RATE
  ADWF
  MMWWF
  PIF
2045 SURFACE OVERFLOW RATE
  ADWF
  MMWWF
  PIF
CURRENT WEIR LOADING RATE
  AWDF
  MMWWF
  PIF (W/5.4 MGD BYPASS)
2045 WEIR LOADING RATE
  ADWF
  MMWWF
  PIF
PRIMARY SLUDGE PUMP
  TYPE
  NUMBER
  HP
  CAPACITY (EACH)

PRIMARY CLARIFIER 
3

20 FT X 80 FT
12 FT

143,616 GAL
4,800 FT²

348 FT
0.8 - 11.5 HR

188 GPD/FT²
750 GPD/FT²

2,458 GPD/FT²

229 GPD/FT²
896 GPD/FT²

2,583 GPD/FT²

2,586 GPD/FT
10,345 GPD/FT
33,908 GPD/FT

3,161 GPD/FT
12,356 GPD/FT
35,632 GPD/FT

ROTARY LOBE
3
5

150 GPM @ 19 TDH, PRIMARY
SLUDGE 2% SOLIDS

DEWATERING EQUIPMENT
FLOCCULATION TANK
  NUMBER
  VOLUME
FLOCCULATION TANK MIXER
  NUMBER
  HP
SCREW PRESS
  NUMBER
  2043 MMWW SOLIDS LOADING
  CAPACITY

  DEWATERED SLUDGE % SOLIDS
  SOLIDS CAPTURE RATE

SCREW CONVEYOR
  TYPE
  NUMBER
  CAPACITY
   HP

EMULSION POLYMER MAKEUP/FEED SYSTEM
  NUMBER
   HP
  POLYMER METERING PUMP RANGE

DEWATERED CAKE PRODUCTION @ 18% SOLIDS (2045)

1
285 GAL

1
1

1
569 DRY LBS PER HOUR

45 GPM @ 2.5% TOTAL SOLIDS
57 GPM @ 2% TOTAL SOLIDS

76 GPM @ 1.5% TOTAL SOLIDS
18-22%

95%

SHAFTLESS SCREW CONVEYOR
1 ANGLED, 1 HORIZONTAL

566 LB/HR @ 2043 MMWW LOADS
3

1
1

2-9 GAL PER HOUR

584 DRY TONS/YR

FINE SCREENS
        TYPE
        NUMBER
        OPENING
        CAPACITY (EACH)
        HEAD LOSS (EACH) @ PIF
SCREENINGS CONVEYOR
        TYPE
        NUMBER
        TROUGH WIDTH
        LENGTH
SCREENING WASHING AND COMPACTION
        TYPE
        NO.
        WATER DEMAND
GRIT REMOVAL
        TYPE
        NUMBER
        CAPACITY
GRIT PUMP
        TYPE
        CAPACITY
        HORSEPOWER
GRIT CLASSIFICATION
        GRIT CYCLONE (NUMBER/CAPACITY)
        GRIT CLASSIFIER (NUMBER/CAPACITY)

MULTIRAKE
2

1
4"

12.4 MGD
6 INCH

SLUICE
1

22 INCHES
17 FT

WASH PRESS
1

10 GPM

VORTEX
1

12.4 MGD

CENTRIFUGAL
250 GPM @ 8.5 FT TDH

10

1/12.4 MGD
1/12.4 MGD

 HEADWORKS   CURRENT   YEAR 2045
CHANNEL WIDTH

APPROACH CHANNEL
SCREEN CHANNEL

APPROACH CHANNEL VELOCITIES
VELOCITY @ AAF
VELOCITY @ MMWWF
VELOCITY @ PiF

SCREEN CHANNEL VELOCITIES
VELOCITY @ AAF
VELOCITY @ MMWWF
VELOCITY @ PIF

2.5 FT
4 FT

1.7 FT/S
2.0 FT/S
2.8 FT/S

2.4 FT/S
2.9 FT/S
3.9 FT/S

2 FT
2 FT

AVERAGE DRY WEATHER FLOW (ADWF)
ANNUAL AVERAGE FLOW (AAF)
AVERAGE WET WEATHER FLOW (AWWF)
MAX MONTH DRY WEATHER FLOW (MMDWF)
MAX MONTH WET WEATHER FLOW (MMWWF)
MAX DAY WET WEATHER FLOW (MDWWF)
PEAK INSTANTANEOUS FLOW (PIF)

POPULATION                            CURRENT YEAR 2045

INFLUENT FLOWS

cBOD
  ANNUAL AVERAGE
  MAX MONTH DRY
  MAX MONTH WET
TSS
  ANNUAL AVERAGE
  MAX MONTH DRY
  MAX MONTH WET

INFLUENT LOADS CURRENT YEAR 2045

1.1 MGD
1.9 MGD
2.6 MGD
3.1 MGD
4.3 MGD
9.4 MGD

12.4 MGD

11,643

1,400 LB/DAY
2,000 LB/DAY
2,100 LB/DAY

2,000 LB/DAY
3,000 LB/DAY
3,400 LB/DAY

0.9 MGD
1.5 MGD
2.2 MGD
2.6 MGD
3.6 MGD
7.8 MGD

11.8 MGD

9,893

1,200 LB/DAY
1,700 LB/DAY
1,800 LB/DAY

1,700 LB/DAY
2,600 LB/DAY
2,900 LB/DAY

MAY 1 - OCT 31
  CBOD5 <
  TSS <
  TOTAL AMMONIA-NITROGEN <
  pH
 NOV 1 - APRIL 30
  CBOD5 <
  TSS <
  TOTAL AMMONIA-NITROGEN <
  pH

NPDES PERMIT LIMITS
MAX DAILY

      mg/L  LB/D
240
240

     

630
690

MONTHLY WEEKLY
 mg/L    LB/D  mg/L    LB/D

10       120 15       180
                 10       120 15        180

                      6.3-9  

15       290         23       460
20       350         30       520

 

AVERAGE EFFLUENT

5.1

 

5.1
 6.3-9

 

11
 6.3-9

 

11
 6.3-9

 

SC60 WAS PUMP STATION
WAS PUMP TYPE
  CONTROL
  NUMBER
  HP

SUBMERSIBLE
VFD

2
10 HP

SC90 RAS PUMP STATION
RAS PUMP TYPE
  CONTROL
  NUMBER
  HP

SUBMERSIBLE
VFD

3
20 HP

SC90 WAS PUMP STATION
WAS PUMP TYPE
  CONTROL
  NUMBER
  HP

SUBMERSIBLE
VFD

2
15 HP

RDPS
RDPS PUMP TYPE
  CONTROL
  NUMBER
  HP

SUBMERSIBLE
CONSTANT SPEED

3
45 HP



INFLUENT PUMPS

FROM SS
COLLECTION
SYSTEM

RS
RS

MANUAL
BAR SCREEN

MULTI-RAKE
SCREEN

RS

BYPASS

GRIT
CHAMBER

MULTI-RAKE
SCREEN GRIT

CONCENTRATOR

GRIT
PUMP

GRIT
WASHER

GRIT &
SCREENING
DISPOSAL

AERATION BASIN 3

RAS

SECONDARY
CLARIFIER 90

SECONDARY
CLARIFIER 60

CLOTH MEDIA
FILTER

UV DISINFECTION

UV DISINFECTION

SOUTH
SANTIAM

RIVER

ML

ML

TE FE

SE

SE

SE

SE

SCM
TO  RDPS

WAS
TO WAS PUMPS

WAS
TO WAS PUMPS

SCM TO  RDPS

AERATION BASIN 1

AERATION BASIN 2

PARSHALL FLUME

IMLR

FE

RAS

GRIT BYPASS

SE

FILTER BYPASS

IMLR

IMLR

RAS

PRIMARY
EFFLUENT
CONTROL

STRUCTURE

RA
S

MIXED
LIQUOR

CONTROL
STRUCTURE

RS

TO AERATION BASIN 3

TO AERATION
BASIN 1

TO AERATION
BASIN 2

RAS FROM SECONDARY CLARIFIER 60
RAS FROM SECONDARY CLARIFIER 90

PE

SCREENINGS

GRIT
WASHER

S
C
R
EE

N
IN

G
S

CAUSTIC SODA

PRIMARY SLUDGE

PRIMARY SLUDGE

PRIMARY SLUDGE

PRIMARY SCUM

PRIMARY SCUM

PRIMARY SCUM

SCREENINGS

TO FUTURE
PRIMARY

CLARIFIER

PRIMARY INFLUENT
CONTROL STRUCTURE

RDPS TO SCM PIT TO SOLIDS HANDLING

TO SOLIDS HANDLING

PE
PE
PE

FROM SD COLLECTION SYSTEM SD

FROM PC/BLDG A/ SC90 DR

FROM SOLIDS THICKENING PRESSATE

FROM SC90/SC60 SCM

RDPS PUMPS

NO. DATE BY REVISION
NOT TO SCALE

THEN DRAWING IS
NOT MEASURE 1"
IF THIS BAR DOES

NOTICE

CHECKED

DRAWN

DESIGNED

PROJECT NO.: SCALE: DATE:C
:\

U
se

rs
\b

ba
rr

y\
A
C
C
D

oc
s\

C
ad

w
or

ks
 I

nc
\S

w
ee

t 
H

om
e 

W
W

TP
\P

ro
je

ct
 F

ile
s\

A
ct

iv
e 

D
es

ig
n 

- 
C
A
D

\2
D

 D
es

ig
n\

01
_G

en
er

al
\B

V
B
\1

9-
26

05
-O

R
-G

.d
w

g 
G

-0
06

 6
/7

/2
02

2 
6:

51
 P

M
 B

B
A
R
R
Y 

24
.1

s 
(L

M
S
 T

ec
h)

SHEET

1
20 1

West Yost

PRELIMINARY ONLY
DO NOT USE FOR CONSTRUCTION

MARCH 2022

of

MAHLER WATER
RECLAMATION FACILITY
IMPROVEMENTS PROJECT

PROCESS FLOW DIAGRAM
PHASES 1 AND 2

GENERAL

AS SHOWN

G-006

XX XXX

BJS

SMB

PLVM

PHASE 1 60% SUBMITTAL

June 202219-2605

PHASE 1 AND 2 LIQUID STREAM



PRIMARY
DIGESTER

DIGESTED
SLUDGE
HOLDING

TANK

BOILER

PRIMARY DIGESTER
MIXING PUMP

DS

PRIMARY
SLUDGE HEX

SLUDGE
RECIRCULATION

PUMP

HWR

HWS

DG

POLYMER
ADDITION

FROM
SECONDARY
CLARIFIER 1

WAS PUMPS

FROM
SECONDARY
CLARIFIER 90

WAS

WAS

FLOCCULATION
TANK

WAS

SCREW
THICKENER

TWAS

TS

TWAS
PUMPS

POLYMER
ADDITION

PO
L

FLARE

WAS
FROM
SECONDARY
CLARIFIER 2

FROM
SECONDARY
CLARIFIER 90

SLUDGE
BLEND
TANK

PRIMARY
CLARIFIER 1

WAS

PRIMARY
CLARIFIER 2

PRIMARY
CLARIFIER 3

MIXER

SLUDGE
TRANSFER

PUMPS

DSDS

FLOCCULATION
TANK

DEWTERING
CAKE

CONVEYOR

DEWATERED
BIOSOLIDS
STORAGE

PRIMARY
SCUM

SCM

SCM

SCM

DEWATERING
SCREW PRESS

CONVEYOR

CONVEYOR

DUMPSTER

NO. DATE BY REVISION
NOT TO SCALE

THEN DRAWING IS
NOT MEASURE 1"
IF THIS BAR DOES

NOTICE

CHECKED

DRAWN

DESIGNED

PROJECT NO.: SCALE: DATE:C
:\

U
se

rs
\b

ba
rr

y\
A
C
C
D

oc
s\

C
ad

w
or

ks
 I

nc
\S

w
ee

t 
H

om
e 

W
W

TP
\P

ro
je

ct
 F

ile
s\

A
ct

iv
e 

D
es

ig
n 

- 
C
A
D

\2
D

 D
es

ig
n\

01
_G

en
er

al
\B

V
B
\1

9-
26

05
-O

R
-G

.d
w

g 
G

-0
06

 (
2)

 6
/7

/2
02

2 
6:

51
 P

M
 B

B
A
R
R
Y 

24
.1

s 
(L

M
S
 T

ec
h)

SHEET

1
20 1

West Yost

PRELIMINARY ONLY
DO NOT USE FOR CONSTRUCTION

MARCH 2022

of

MAHLER WATER
RECLAMATION FACILITY
IMPROVEMENTS PROJECT

PHASE 2
SOLIDS FLOW DIAGRAM

GENERAL

AS SHOWN

G-007

XX XXX

BJS

SMB

PLVM

PHASE 2 30% SUBMITTAL

June 202219-2605

SOLIDS STREAM

AutoCAD SHX Text
M



X X X

AM
ES CREEK

BOAT RAMP ACCESS DRIVE

TO PLEASANT
VALLEY ROAD

ALBANY AND EASTERN RAILROAD

1"G

T

T

T

T

14
"D

I 
O

F

14"DI OF

ALBANY AND EASTERN RAILROAD

 

 

 

 

 

NO. DATE BY REVISION
NOT TO SCALE

THEN DRAWING IS
NOT MEASURE 1"
IF THIS BAR DOES

NOTICE

CHECKED

DRAWN

DESIGNED

PROJECT NO.: SCALE: DATE:P:
\C

lie
nt

s\
93

6 
C
ity

 O
f 
S
w

ee
t 

H
om

e\
50

-2
1-

09
 W

W
TP

 P
ha

se
 1

 F
in

al
 D

es
ig

n\
C
A
D

\P
ro

du
ct

io
n\

19
-2

60
5-

O
R
-C

-S
IT

E.
dw

g 
C
-0

32
 6

/6
/2

02
2 

1:
47

 P
M

 B
B
A
R
R
Y 

24
.1

s 
(L

M
S
 T

ec
h)

SHEET

1
20 1

West Yost
WWW.WESTYOST.COM

PRELIMINARY ONLY
DO NOT USE FOR CONSTRUCTION

MARCH 2022

of

PLAN
SCALE: 1"=30'

NOTES:

1. REFER TO SPECIFICATIONS FOR PARKING
SIGNAGE AND MARKINGS.

BLOWER/ELEC
BLDG

IPS

MAHLER WATER
RECLAMATION FACILITY
IMPROVEMENTS PROJECT

PHASE 1

OVERALL SITE PLAN AND
STRUCTURE COORDINATES

CIVIL SITE

AS SHOWN

C-032

XX XXX

BVB

BVB

WJM

90% SUBMITTAL

JUNE 202219-2065

EXIST BATHROOM
RELOCATION

SEE SHEET C-033

CHAIN LINK
FENCE

SITE PLAN LEGEND

PROPOSED CONC SIDEWALK

PROPOSED GRAVEL

PROPOSED CHAIN-LINK FENCE

3
C-001

2
C-001

1
C-002

WALL MOUNTED
CHAIN LINK FENCE

2
C-002

CONNECT TO
EXIST FENCE

CONNECT TO
EXIST FENCE

CHAIN LINK
FENCE

1
C-002

1
C-002

2
C-002



X X X

AM
ES CREEK

BOAT RAMP ACCESS DRIVE

TO PLEASANT
VALLEY ROAD

ALBANY AND EASTERN RAILROAD

1"G

T

T

T

T

14
"D

I 
O

F

14"DI OF

ALBANY AND EASTERN RAILROAD

Ø7'-6"

20
'

27
.9

8'

20'

54.9'

20'

20'

32.6'

Xref D:\PROJECTS\StructuralPlan-OBBPlan-21009 Sweet Home WWTP-rvt-1-OBB Plan.dwg

30"OF

NO. DATE BY REVISION
NOT TO SCALE

THEN DRAWING IS
NOT MEASURE 1"
IF THIS BAR DOES

NOTICE

CHECKED

DRAWN

DESIGNED

PROJECT NO.: SCALE: DATE:P:
\C